D TEST LAB, WESTERN coMD

COMMAN
TEST REPORT
' AGE B/R Ludhiana
xsradmﬁlitsﬁrgmmj " | 800/CEJZIFZR-14/15-16/68/BR dated 31 Mar 2016
*\"T-!;N: J . CEJZIFZR-14/2015-16
Material tested - Aggregate
Method Adopted . 1S : 2386 (Part-l) - 1963
S. No & Date . 13 dated 07 Apr 2016
Obserav: 100 Specs as pe 15:383-1 970 (%) - araded
A 4 aqgregate = S
Sieve % by wt of sample passing % by wt of sample passing
Size 40 mm 20 mm 12.56 mm 40 mm 20 mm 12.56 mm __
63 mm - - - 100 - L 5
40 mm : 100.00 : 95 to 100 100 X3 G
20 mm - 96.76 100.00 30 to 70 95 to 100 100 g
16 mm - “ - . A "
12.5 mm . - 85.9 - - 90 to 100
10 mm - 4.08 63.47 10 to 35 25 to 55 40t0 85
4.7 mm : 0.66 7.47 0to 5 0to 10 0to10 |
ut 20

Remarks - Aggregates 12.5 mm confirm table 2 of 1S-383 : 1970 under graded aggregate b
mm does not confirm graded aggregate.

"\ / j

‘Station 'Chandigarh / ..Em}iﬁa’liﬂ}'
Date ; Q]a"ihﬂay 2016 igécg'}'li

ke for GE CTL, WC
1. The test results listed pertain to the sample tested and applicable parameters

2. Any discrepancy found i
806 6 (et n the test report may be communicated within 15 days from the date of

3. Remanants of sam
: ple tested may be collected withi
s ol b within 80 days from the date of issue of test

4. The test report or
. any part thereof should
4 : Y not be i
purposes without prior permission of GE CTL, Westerﬁrgiﬁ:ﬁda:; AR M g




